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Test Report Declare

Applicant | Mercku Inc.

3600 Steeles Avenue East, Suite C108B, Markham, Ontario,
L3R 977, Canada

Address of Applicant

Equipment under Test . | M6s PoE++ Mesh Wi-Fi Router
Model No. . | MEAAO
Manufacturer . | Mercku Inc.

3600 Steeles Avenue East, Suite C108B, Markham, Ontario,

Address of Manufacturer L3R 977, Canada

Test Standard Used:

FCC Rules and Regulations Part 15 Subpart C,

RSS-247 Issue 3 August 2023,

ANSI C63.10:2013,

RSS-Gen Issue 5, Apr. 2018, Amendment 2 (February 2021)

We Declare:

The equipment described above is tested by Guangdong Dongdian Testing Service Co., Ltd. and in
the configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and Guangdong Dongdian Testing Service Co., Ltd. is assumed of full

responsibility for the accuracy and completeness of these tests.

Report No.: DDT-RE24072915-2E05

Date of Receipt: |2024/07/31 Date of Test: |2024/07/31 - 2024/09/24

Prepared By:

fﬂer Mo

Tiger Mo/Engineer Damon HUTENT Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in parts
without written approval of Guangdong Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

No. Test Parameter Clause No. Condition Result
. FCC Part 15: 15.247(a)(2), RSS-247
1 | 6dBBandwidthand .o '3 cause 5.2(a), RSS-Gen Issue 5 / Pass
99% Bandwidth
clause 6.7
FCC Part 15: 15.247(b)(3), RSS-247
2 Peak Output Power Issue 3 clause 5.4(d) / Pass
.| FCC Part 15:15.247(e), RSS-247 Issue
3 | Power Spectral Density 3 clause 5.2(b) / Pass
RF Conducted Spurious |FCC Part 15: 15.247(d), RSS-247 Issue
4 o / Pass
Emissions 3 clause 5.5
FCC Part 15: 15.205, FCC Part 15:
15.209, FCC Part 15: 15.247(d), RSS-
5 Radiated Emission | 247 Issue 3 clause 5.5, RSS-Gen Issue / Pass
5 clause 8.9, RSS-Gen Issue 5 clause
8.10
FCC Part 15: 15.205, FCC Part 15:
15.209, FCC Part 15: 15.247(d), RSS-
6 |Band Edge Compliance | 247 Issue 3 clause 5.5, RSS-Gen Issue / Pass
5 clause 8.9, RSS-Gen Issue 5 clause
8.10
7 | Antenna Requirement FCC Part 15: 15.203, RSS-Gen Issue 5 / Pass
clause 6.8
8 Power Line Conducted |FCC Part 15: 15.207(a), RSS-Gen Issue / Pass
Emissions 5 clause 8.8
Note: N/A is an abbreviation for Not Applicable, and means this item is not applicable for this
device or no need to test according to standard.
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2. General Test Information

2.1. Description of EUT

EUT Name

: IM6s PoE++ Mesh Wi-Fi Router

Model Number

:IMEAAO

EUT Function Description

: |Please reference user manual of this device

Power Supply

:|DC 54V =2A or DC 24V - 2A powered by external adapter

Antenna information

Antenna Type

Dedicated antenna

Max Antenna Gain
(dBi)

An_tl An_t2 Direct_ional
gain gain gain
IEEE 802.11b 3.9 3.9 /
IEEE 802.119g 3.9 3.9 /
IEEE 802.11n HT20 3.9 3.9 3.9
IEEE 802.11n HT40 3.9 3.9 3.9
IEEE 802.11ax HE20 3.9 3.9 3.9
IEEE 802.11ax HE40 3.9 3.9 3.9

Directional gain = 10 log[(10

Note: This EUT supports STBC, any transmit signals are uncorrelated with each other. So the
G1/10

G2/10

+10 )/2] dBi

Note: This EUT support 2.4 GHz WLAN, 5 GHz WLAN, this report only for 2.4 GHz WLAN.

Radio Technology

- |IEEE 802.11b/g/n/ax

Operation frequency

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.119: 2412MHz-2462MHz

. |IEEE 802.11n HT20: 2412MHz-2462MHz
" [IEEE 802.11n HT40: 2422MHz-2452MHz

IEEE 802.11ax HE20: 2412MHz-2462MHz
IEEE 802.11ax HE40: 2422MHz-2452MHz

Modulation

IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)
IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

. ||IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ax: OFDM, OFDMA (1024QAM, 64QAM, 16QAM,
QPSK, BPSK)

Channel information

CH Fr?,\cjltlj_'ezr;cy CH Fr?'\(}lllj_lezr;cy CH Fr((a'\cjlllj_lezr;cy
1 2412 5 2432 9 2452
2 2417 6 2437 10 2457
3 2422 7 2442 11 2462
4 2427 8 2447 / /

Note: The above EUT information is declared by manufacturer and for more detailed features
description please refer to the manufacturer's specifications or User's Manual. The above Antenna
information is declared by manufacturer and for more detailed features description please refer to
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the manufacturer's specifications, the laboratory shall not be held responsible.

means to be chosen or applicable; “O0” means don’t to be chosen or not applicable; This note

applies to entire report.

2.2. Accessories of EUT

Accessories Manufacturer Model number Description
Shenzhen Keyu KA120C- Input: 100-240V~50/60Hz
AC/DC ADAPTER Power Supply 54020000 2.0A Max
Technology Co., Ltd. Output: 54.0V 2A 108.0W
Shenzhen Keyu KA4801A- Input: 100-240V~50/60Hz
AC/DC ADAPTER Power Supply 2402000US 1.2A Max
Technology Co., Ltd. Output: 24V=2000mA
RJ 45 cable / / /

2.3. Block diagram of EUT configuration for test

Configurati

on diagram

N

2.4. Decision of final test mode

According pre-test, the worst test modes were reported as below:
Test software: QATool_Dbg.exe

The test software was used to control EUT work in Continuous Tx mode and select test channel,
wireless mode as below table.
The pathloss of external cable: 0.5dB (According to the manufacturer's claims)

Tested mode, channel, and data rate information
Mode St LS D?I\t/lig)e Channel Frequency

ANT1 ANT2 (see Note) (MHz)
15 15 1 LCH: CH1 2412
|IEEE 802.11b 15 15 1 MCH: CH6 2437
15 15 1 HCH: CH11 2462
10 10 6 LCH: CH1 2412
|IEEE 802.11g 10 10 6 MCH: CH6 2437
10 10 6 HCH: CH11 2462
10 10 MCS 8 LCH: CH1 2412
'EEEH%%'“” 10 10 MCS 8 MCH: CH6 2437
10 10 MCS 8 HCH: CH11 2462
10 10 MCS 8 LCH: CH3 2422
'EEi’_gr%'ﬂ” 10 10 MCS 8 MCH: CH6 2437
10 10 MCS 8 HCH: CH9 2452
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EEE 10 10 MCS 0 LCH: CH1 2412
802.11ax 10 10 MCS 0 MCH: CH6 2437
Lt 10 10 MCS 0 HCH:CH11 = 2462
EEE 11 11 MCS 0 LCH: CH3 2422
802.11ax 11 11 MCS 0 MCH: CH6 2437
Al 11 11 MCS 0 HCH: CH9 2452

Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: +15°C to +35 °C
Humidity range: 20% to 75%
Pressure range: 86 kPa t0106 kPa

Note: The specific temperature and humidity information of each test item refers to the temperature
and humidity record in the corresponding test data.

2.7. Test laboratory

Guangdong Dongdian Testing Service Co., Ltd.

Add.: Unit 2, Building 1, No. 17, Zongbu 2nd Road, Songshan Lake Park, Dongguan, Guangdong,
China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, R-20155, G-20118
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2.8. Measurement uncertainty

Test Item Uncertainty
Bandwidth 1.1%
0.86 dB (10 MHz = f < 3.6 GHz);
1.38 dB (3.6 GHz = f < 8 GHz)
Peak Output Power (Conducted) (Power Sensor) 0.74 dB
0.74 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz = f < 8 GHz)
6.7 x 108 (Antenna couple method)
5.5 x 108 (Conducted method)
0.86 dB (10 MHz < f < 3.6 GHz);

Peak Output Power (Conducted) (Spectrum analyzer)

Power Spectral Density

Frequencies Stability

Conducted spurious emissions 1.40dB (3.6 GHz = f < 8 GHz)
1.66 dB (8 GHz <f < 26.5 GHz)
Uncertainty for radio frequency (RBW < 20 kHz) 3x108
Temperature 04°C
Humidity 2%
Uncertamt;g JoerR;aijlgg?\;:HEzr;lsaon test 3.44 dB
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30 MHz - 1 GHz) 4.84 dB (Antenna Polarize: H)
4.10dB (1 - 6 GHz)
Uncertainty for Radiation Emission test 4.40 dB (6 GHz - 18 GHz)
(1 GHz - 40 GHz) 3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)
3.34dB (150KHz-30MHz)
3.72dB (9KHz-150KHz)
Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty for Power line conduction emission test
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3. Equipment Used During Conductive Test

Equipment Manufacturer |Model No. Serial Number|Due Date
XRF Connected Test (RF Measurement System 3#)

SIGNAL ANALYZER R&S FSV40 101407 2025/07/08
Wideband Radio Communication Tester |R&S CMW500 117491 2025/03/31
EXG Analog Signal Generator KEYSIGHT |N5173B MY62153058 |2025/07/08
MXG Vector Signal Generator Agilent N5182A MY48180912 |2025/03/31
RF Control Unit Tonscend JS0806-2 20C8060230 [2025/03/31
TEMP&HUMI Programmable Chamber [ZHIXIANG ZXGDJS-150L |ZX170110-A |2025/04/22
Test Software Tonscend JS1120-3 Ver.3.2.22 N/A
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4. 6dB Bandwidth
4.1. Block diagram of test setup

Control
Computer

Power
Supply

4.2. Limits

For direct sequence systems, the minimum 6 dB bandwidth shall be at least 500 kHz

)

A 4

A\ 4

EUT
Control
Port(s)
Antenna
Port(s)
Power
Port

Tonscend RF Measurement
system

4.3. Test procedure

(Spectrum/SG/RF auto
control unit)

(1) The test according to ANSI C63.10-2013 clause 11.8.
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated

to the results
(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously
(4) Use the following spectrum analyzer settings for 6 dB Bandwidth:

RBW:
VBW:

Detector Mode:

Sweep time:

Trace mode

100 kHz

2 [3 x RBW]
peak

auto

max hold

Allow the trace to stabilize, measure the 6 dB bandwidth of signal, and record the results in the report
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4.4. Testresult

Test Engineer: Haofeng Test Site: RF Measurement System 3#
Ambient Condition: | 26.5°C,43.5%RH Test Date: 2024.09.04-2024.09.05
Test Power Supply: | AC230V/50Hz Sample Number: S24072915-002
Test Frequenc DTS BW FL FH Limit .
Ve || LS [I\(jIHz] ’ [MHz] [MHZ] [MHZ] [MHz | Verdict
Ant1 2412 8.04 2407.96 2416.00 0.5 PASS
Ant2 2412 8.04 2408.00 2416.04 0.5 PASS
1B Ant1 2437 8.04 2433.00 2441.04 0.5 PASS
Ant2 2437 8.08 2432.96 2441.04 0.5 PASS
Ant1 2462 8.04 2458.00 2466.04 0.5 PASS
Ant2 2462 8.04 2458.00 2466.04 0.5 PASS
Ant1 2412 16.00 2403.88 2419.88 0.5 PASS
Ant2 2412 15.68 2403.88 2419.56 0.5 PASS
e Ant1 2437 16.28 2428.88 2445.16 0.5 PASS
Ant2 2437 16.28 2428.88 2445.16 0.5 PASS
Ant1 2462 16.08 2453.84 2469.92 0.5 PASS
Ant2 2462 15.52 2454.24 2469.76 0.5 PASS
Ant1 2412 17.32 2403.24 2420.56 0.5 PASS
Ant2 2412 17.60 2403.20 2420.80 0.5 PASS
11N20MI Ant1 2437 16.16 2429.24 2445.40 0.5 PASS
MO Ant2 2437 17.16 2428.24 2445.40 0.5 PASS
Ant1 2462 15.76 2453.84 2469.60 0.5 PASS
Ant2 2462 17.52 2453.24 2470.76 0.5 PASS
Ant1 2422 35.12 2404.48 2439.60 0.5 PASS
Ant2 2422 35.12 2404.48 2439.60 0.5 PASS
11N40MI Ant1 2437 35.28 2419.48 2454.76 0.5 PASS
MO Ant2 2437 35.12 2419.48 2454.60 0.5 PASS
Ant1 2452 35.12 2434.48 2469.60 0.5 PASS
Ant2 2452 35.12 2434.48 2469.60 0.5 PASS
Ant1 2412 18.52 2402.64 2421.16 0.5 PASS
Ant2 2412 18.20 2402.60 2420.80 0.5 PASS
11AX20M Ant1 2437 17.00 2428.48 2445.48 0.5 PASS
IMO Ant2 2437 18.32 2427.72 2446.04 0.5 PASS
Ant1 2462 17.84 2452.72 2470.56 0.5 PASS
Ant2 2462 18.32 2452.96 2471.28 0.5 PASS
Ant1 2422 37.36 2403.20 2440.56 0.5 PASS
Ant2 2422 36.80 2403.52 2440.32 0.5 PASS
11AX40M Ant1 2437 37.28 2418.28 2455.56 0.5 PASS
IMO Ant2 2437 37.04 2418.52 2455.56 0.5 PASS
Ant1 2452 37.60 2433.20 2470.80 0.5 PASS
Ant2 2452 36.80 2433.52 2470.32 0.5 PASS
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4.5. Test graphs

11B_Ant1_2412

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.36 d& @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Swesp

@ 1Pk View

10 dem

M1[1]
2

¥

3.10 dBm)|
2.4079600 GHz|
8.89 dBm)|

D1 2.390 dBrm

0 der

" b [P VR0
A1 i

2.4125200 GHz]

-10 dBm

[ay)

-20 dBm

-30 dBm

-40 dBm

M"»\J‘"\m

a,

e

-60 dBm

-70 dBm

CF 2.412 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | y-value | _Function |

Function Result

Type | Ref | Tre |
M1 1

M2
D3

1

M1 1

2,40796 GHz
2.41252 GHz
8.04 MHz

3.10 dém
8.89 dbm
0.27 dB

Date: 4.SEP. 2024 01.10:34

11B_Ant2_2412

Spectrum

(=)

Ref Level 20.00 dBm
jo Att 20 d8
Count 100/100

Offset 19.41 dB @ RBW 100 kHz

SWT 1ms @ VBW 200 kHz Mode Sweep

® 1Pk View

10 dem

M1[1]
M3

3.57 dBm)|
2.4080000 GHz|
8.93 dBm)|

D1 2.930 dBry

0 der

s FU A

2.4115200 GHz]

-10 dBm

R

\

-20 dBm

ram

AL
}J"'Jh

-30 dBm

-40 dBm

A

Letlden

i i

-60 dBm

ey
o

-70 dBm

CF 2.412 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | y-value | Function |

Function Result

Type | Ref | Trc |
M1 1
M2 1

D3 M1 1

2,408 GHz
2.41152 GHz
8.04 MHz

3.57 dém
8.93 dém
-0.16 dB

Date: 4. SEP.2024 01:31.23

11B_Ant1_2437

Spectrum

(=]

Ref Level 20.00 dBm
jo Att 20 d8
Count 100/100

Offset 19.36 dB @ RBW 100 kHz

SWT 1ms @ VBW 200 kHz Mode Sweep

® 1Pk View

10 dem |

M1[1]

4.42 dBm)|
2.4330000 GHz|
9.32 dBm)|

D1 3.320 dBmr
0 dem

Py
] N

GHz|

-10 dBm

AWMVF |

-20 dBm

"\{mq

-30 dBm

-40 dBm

Fa

bt gl

-60 dBm

)
PR

-70 dBm;

CF 2.437 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | y-value | Function |

Function Result

Type | Ref | Trc |
M1 1

Mz
D3

1

M1 1

2,433 GHz
2.436 GHz
8.04 MHz

4.42 dém
9.32 dém
-0.87 dB

Dater 4. SEP.2024 01:14:43

11B_Ant2_2437

Page 15 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(%]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.41 d& @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz Mode Swesp

@ 1Pk View

10 dBém |

Mi[1] 2.98 dBm)|
12 2.4329600 GHZ|

;.‘1h ILUJUMW %wmr:-gg?] 8.90 dBm|

0 dem

D1 2.900 dBmr

-10 dBm

-20 dBm

2.4375200 GHz|
i A
AL \
L o

-30 dBm

-40 dBm

u A

W WA S,

-60 dBm

oy

-70 dBm

CF 2.437 GHz

1001 pts Span 40.0 MHz

Marker

X-value | y-value | _Function | Function Result |

Type | Ref | Tre |
M1 1

Mz 1
03 ™M1 1

2,43296 GHz 2.98 dém
2.43752 GHz 8.90 dbm
8.08 MHz 0.67 d&

Dater 4. SEP 2024 01:34:20

11B_Ant1_2462

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.25 d& & RBW 100 kHz
SWT 1ms @ VBW 300 kHz Mode Swesp

@ 1Pk View

10 dem |

M1[1] 3.29 dBm)|
2.4580000 GHZ|

o

D1 3.050 dBn
0 der

M A g R 9.05 dBm)|
A1 i

T I 4610000 GHz|

-10 dBm

-20 dBm

NN AT
i

-30 dBm

T
i, fLeA
p A LI i SNV R
i oF T e
-70 dBm
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2,458 GHz 3.20 dém
M2 1 2,461 GHz 9.05 dBm
D3 M1 1 8.04 MHz 0.17 d&
N J | CECERRE ]
Date: 4.SEP.2024 01:17:22
11B_Ant2_2462
Spectrum L
Ref Level 20.00 dBm  Offset 19,32 d& @ RBW 100 kHz
lo att 20ds  SWT 1ms @ VBW 200 kHz Mode Sweep
Count_100/100
(@ 17k View
| M1[1] 3.65 dBm)|
o
2.4580000 GHZ,
10 dem -
| g MR 9.06 dBm)|
T D1 3.060 dBnr i ""U'ML{W ,I\ iy T 4610000 GHz|
T /y =
-10 dBm p'JJ\V \'JM"'Q
-20 dBm )..
-30 dBm r,}
40 dam —r ff
P A ]
[“o2dae e
60 dBm
-70 dBm
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2,458 GHz 3.65 dBm
M2 1 2,461 GHz 9.06 dBm
D3 M1 1 5.04 MHz 0.08 d&

Date: 4. SEP.2024 01:37.06

11G_Ant1_2412

Page 16 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(%]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.36 d& @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Swesp

@ 1Pk View

10 dBém

M1[1]

0 dem

- m2[1]

-6.01 dBim)|
2.4038800 GHz|
0.26 dBm)|
2.4107600 GHz|

L&

bk ol

Lol

D1 -6.260d
-10 dBm

Bm

Iy uﬂw'hl IMJ\MA’MA

-20 dBm

-30 dBm

,
PL‘"NJM“ ot

-40 dBm

LT

™

P P,

-60 dBm

-70 dBm

CF 2.412 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | y-value | _Function |

Function Result |

Type | Ref | Tre |
M1 1

Mz 1
03 ™M1 1

2,40388 GHz
2.41076 GHz
16.0 MHz

-6.01 dém
-0.26 dBm
-0.15 dB

Dater 4 SEP 2024 01:2201

11G_Ant2_2412

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.41 d& @ RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Swesp

@ 1Pk View

10 dem

M1[1]

0 der

m2[1]

-6.44 dBm)|
2.4038800 GHz|
0.72 dBm)|
2.4107600 GHz|

-10 dBm

el

qiml.wm W'W rwj\uw’lw"

-20 dBm

-30 dBm

-40 dBm

oy,
T, M‘M’\m
o

. w\f

bR dp ety

-60 dBm

-70 dBm

CF 2.412 GHz

1001 pts

Span 40.0 MHz

Marker

Type | Ref | Tre |
M1 1

X-value | y-value | _Function |

Function Result |

M2 1
D3 M1 1

2,40388 GHz
2.41076 GHz
15.68 MHz

-6.44 dBm
-0.72 dBm
3.14 db

Date: 4. SEP.2024 01:41.42

11G_Ant1_2437

Spectrum

(=)

Ref Level 20.00 dBm
jo Att 20 d8
Count 100/100

Offset 19.36 dB @ RBW 100 kHz

SWT 1ms @ VBW 200 kHz Mode Sweep

® 1Pk View

10 dem

M1[1]

0 der

e Mzl

-5.95 dBm)|
2.4288800 GHz|
0.17 dBm)|
2.4382800 GHz|

D1 -6.170 dBm .

e l,»w T

Lhu\ﬂ-hﬂ-lﬁﬂ‘

-10 dBm

-20 dBm

-30 dam o }WU"‘{'J‘”A

e

-50 dBm;

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1
M2 1
D3 M1 1

242888 GHz
2.43828 GHz
16.28 MHz

-5.95 dém
-0.17 dBm
0.15 d&

Date: 4.SEP.2024 01:25:10

11G_Ant2_2437

Page 17 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum
Ref Level 20.00 dEm  Offset 19.41 dB & RBW 100 kHz
o At 20de  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100
@ 1Pk View
mM1[1] -6.04 dBm]|
2.4288800 GHz]
10 dBm mM2[1] 0.43 dBm)|
. 12 2.4382800 GHz|
T ] .
D1 .43 08 U 0 OO o W D A OO 2
430 dBm g 4
-10dBm J Lk
20 dem o
el rr’”"""w Wiphing
-30 dm ol m
J
ndﬂk‘é” .
m -
50 dBm
-60 dem
70 dBm
CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 242888 GHz -6.04 dém
M2 1 2,43828 GHz -0.43 dBm
pal M1l 1 16.28 MHz -0.38 dB
] A e
Date: 4.5EP.2024 01:44:48
11G_Ant1_2462
Spectrum =
Ref Level 20.00 dém  Offset 19.25 o8 & RBW 100 kHz
o At 20de  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100
® 1Pk View
M1[1] -5.76 dBm|
2.4538400 GHZ]
10 dem , m2[1] 0.02 dBm)|
. Mz 2.4607600 GHz
T i T
1 5080 dam Lepdagsdsedtntoadon ety ol L i, BE
e 1 il
-10dBm J T
|
-20 dém %,
A ”‘kmw
a0 dam gl i)
" e i "‘th
Lk M
0 WM Am}
@g dam M"Iw'\
60 dem
70 dBm
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 245384 GHz -5.76 dém
M2 1 2,46076 GHz 0.02 dBm
pal M1l 1 16.08 MHz -0.19 d8
J QD e
Date: 4.8EP.2024 01,2800
11G_Ant2_2462
Spectrum L
Ref Level 20.00 dém  Offset 19.32 dB @ RBW 100 kHz
lo att 20de  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100
(@ 1Pk View
M1[1] ~6.01 dBrm|
2.4542400 GHZ]
10 dem - m2[1] 0.28 dBm)|
o8 s 2.4607600 GHz|
T T
1 6o do AT T P P O W W DO
280 dBm T f
-10dBm ) l\
-20 dBm:
.AM"W \"\4{» ,
30 dBm it iy
A
e e
_40 gap "‘“\‘*\W
L
60 dem
70 dBm
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2,45424 GHz ~6.01 dBm
M2 1 2,46076 GHz -0.28 dBm
pal M1l 1 15.52 MHz 0.58 d8

Date: 4. SEP.2024 01:47.45

11IN20MIMO_Ant1_2412

Page 18 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum =

Ref Level 20.00 d@m  Offset 19.36 dB @ RBW 100 kHz

lo Att 20d8  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100

@ 1Pk View

M1[1] -8.17 dBm)|
2.4032400 GHZ]
10 dBm mM2[1] 2.31 dBm)|
Mz 2.4132000 GHz

0 dem

D1 -8.310 MKMA H“MM""L"‘" P LN 2

' |

-10 dBm—

-20 dBm

-30 dBm

Tarily
-40 dBm

ey

-60 dBm

"

-70 dBm

CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.40324 GHz -8.17 dém
Mz 1 2.41328 GHz -2.31 dBm

03 M1 1 17.32 MHz -0.10 dB

Dater 4. SEP.2024 01:51:05

11IN20MIMO_Ant2_2412

Spectrum =

Ref Level 20.00 d2m  Offset 19.41 d& @ RBW 100 kHz

J& ALt 20de  SWT 1ms @ VBW 300 kHz Mode Swesp
Count_100/100

@ 1Pk View

Mi[1] -8.60 dBm)|

2.4032000 GHz|
1o e m2[1] 2.65 dBm)
0 dB Mz 2.4107600 GHz|

S PR Y PO S 5 A A

-
-20 dBm J L

h,
-30 dBm ’JJJ‘ ML\‘I;”M" F,\IW‘M

Mhiag

-40 dBm
|50 de gy l'umnh.r ’\I/

-60 dBm

-70 dBm

CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.4032 GHz -8.60 dém
M2 1 2.41076 GHz -2.65 dBm

D3 M1 1 17.6 MHz 0.08 d&

Date: 4.SEP.2024 01:54.02

11N20MIMO_Ant1_2437

Spectrum L

Ref Level 20.00 dBm Offset 19.36 dB @ RBW 100 kHz

o Att 20de  SWT 1ms @ VBW 200 kHz Mode Sweep
Count 100/100

® 1Pk View

MI[1] ~7.06 dBm|

2.4292400 GHZ,
10 dem M2[1] 1.63 dBm)
b M2 2.4357200 GHz,

e el hosafo,
i TR R T

) L
-20 dBm

(i Jnﬂr‘w/ L“\"M A ‘ri_uvw
" i,

| el Mgy,

\r

D1 -7.630 dBm

-30 dBm

-50 dBm;

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2.42924 GHz -7.06 dBm
M2 1 2.43572 GHz -1.63 dBm
D3 M1 1 16.16 MHz -0.44 B

Date: 4.SEP.2024 01.57.11

11N20MIMO_Ant2_2437

Page 19 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Ref Level 20.00 d@m  Offset 19.41 d& @ RBW 100 kHz

lo Att 20d8  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100

@ 1Pk View

M1[1] ~7.22 dBm|
2.4282400 GHZ]
10 dBm mM2[1] 2.24 dBm)|
Mz 2.4357200 GHz

0 dem

o1 5260 dor Voot ln.ﬂ-n,uulu,'rb«hu,mw\,r..ﬁ.f

-10 dBm—

-20 dBm M ]‘M

a9t phval gl umnnwmm

s
o ok

g

=

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.42824 GHz -7.22 dém
Mz 1 2.43572 GHz -2.24 dBm

03 M1 1 17.16 MHz -0.90 dB

Dater 4. SEP.2024 01:58:52

11IN20MIMO_Ant1_2462

Spectrum =

Ref Level 20.00 d2m  Offset 19.25 d& @ RBW 100 kHz

J& ALt 20de  SWT 1ms @ VBW 300 kHz Mode Swesp
Count_100/100

@ 1Pk View

M1[1] ~7.74 dBm)|

2.4538400 GHZ]
10 dem m2[1] 1.85 dBm|
. M2 2.4607600 GHZ|

D1 7.850 dem K () ﬁuﬂun{al-'\mﬂ‘ﬂ. T

-10 dBm ¥ -

-20 dBm JI \\

-30 dBm fie i
WMMN li"]jqn i
<0 ey -

: e,
e o

-60 dBm

-70 dBm

CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.45384 GHz -7.74 dém
M2 1 2.46076 GHz -1.85 dBm

D3 M1 1 15.76 MHz 0.50 d&

Date: 4.SEP.2024 02:02:50

11N20MIMO_Ant2_2462

Spectrum L

Ref Level 20.00 dBm Offset 19.32 dB @ RBW 100 kHz

o Att 20de  SWT 1ms @ VBW 200 kHz Mode Sweep
Count_100/100
@ 1Pk View
M1[1] -7.93 dBm|
2.4532400 GHz|
10 dem mM2[1] 2.11 dBm)
0B M2 2.4632800 GHz|
1,
P 8410 Mol lesalandoin = TR A

]

-20 dBm

_30 dam b IMW""JJ “"l«um i
.MJU"W MJWW“

. o
ADﬂE‘WV UV‘J‘\
\’%‘E dBm "M.\

50 dam
70 dém
CF 2.462 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2.45324 GHz -7.93 dBm
M2 1 2.46328 GHz -2.11 dBm
D3 M1 1 17.52 MHz -0.08 dB

Date: 4.SEP 2024 020547

11N40MIMO_Ant1_2422

Page 20 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(=]

J& ALt 20de  SWT
Count_100/100

Ref Level 20.00 d2m  Offset 19.36 dB & RBW 100 kHz

1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dBém

M1[1] -7.87 dBm|
2.4044800 GHZ|

0 dem

m2[1] 3.88 dBm)|
2.4195200 GHz,

-20 dBm

rodom o1 o080 dan {MJM iM Wm.mw“;\

-30 dam g

-40 dem A

R T ™

o i urU

-60 dBm

-70 dBm

CF 2.422 GHz

1001 pts Span 80.0 MHz

Marker

Type | Ref | Tre | X-value
M1 1

| y-value | _Function | Function Result |

Mz 1

2,40448 GHz -7.87 dém
2.41952 GHz -3.88 dBm
03 ™M1 1 35.12 MHz -0.20 dB

Dater 4 SEP 2024 02:11:24

11N40MIMO_Ant2_2422

Spectrum

(=]

Ref Level 20.00 dém  Offset
J& ALt 20de  SWT
Count_100/100

19.41 dé @ RBW 100 kHz
1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dem

M1[1] -8.09 dBm|
2.4044800 GHZ|

0 der

m2[1] .86 dBm)|
" 2.4170400 GHz|

-20 dBm \H‘

soaimon sse0 s Tl s Www Wl “-’ﬂ

-30 dBm j

-40 dBm “"/

U iy

50,4 .

-60 dBm

-70 dBm

CF 2.422 GHz

1001 pts Span 80.0 MHz

Marker

Type | Ref | Tre | X-value
M1 1

| y-value | _Function | Function Result |

M2 1
D3 M1 1 as

2,40448 GHz -8.09 dém
2.41704 GHz -3.86 dBm
.12 MHz -0.85 dB

Date: 4. SEP.2024 021512

11N40MIMO_Ant1_2437

Spectrum

(=)

Ref Level 20.00 dBm  Offset
jo Att 20de  SWT
Count 100/100

19.36 dB @ RBW 100 kHz
1.1ms @ VBW 200 kHz Mode Sweep

® 1Pk View

10 dem

M1[1] -8.17 dBm|
2.4194800 GHZ|

0 der

m2[1] .92 dBm)|
" 2.4345200 GHz|

~10-dbm D1 -9.920 dem [Iu

-20 dBm

Ll il L AM‘;\

.30 dam i
-30 dBm: me-)\ldw M

iy

3

Nk
-40 dB'ﬁ“
s

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value
M

| y-value | Function | Function Result |

1 1 2.419;
Mz 1

48 GHz -8.17 dém

2.43452 GHz -3.92 dBm
D3 M1 1 35.28 MHz -1.52 dB

Date: 4. SEP.2024 02:19:15

11N40MIMO_Ant2_2437

Page 21 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

SWT

Offset 19.41 d& @ RBW 100 kHz
1.1ms @ VBW 200 kHz

Mode Swesp

@ 1Pk View

10 dBém

M1[1]

0 dem

m2[1]

-8.01 dBim)|
2.4194800 GHz|
3.82 dBm)|
2.4319600 GHz|

=10-dBm—D1

-9.82

)k lum

el o)

%—

-20 dBm

rwuolmm

-30 dBm

d NMJJWMW.- L
-40

0 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Tre | X-value | y-value
M1 1

| _Function

| Function Result |

2,41948 GHz
2.43196 GHz
35.12 MHz

Mz
03

1

M1 1

-8.01 dém
-3.82 dBm
-1.11 dB

Dater 4. SEP 2024 02:22:49

11N40MIMO_Ant1_2452

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.36 d& @ RBW 100
SWT 1.1ms & VBW 300

kHz
kHz

Mode Swesp

@ 1Pk View

10 dem

M1[1]

0 der

m2[1]

-7.78 dBm)|
2.4344800 GHz|
3.90 dBm)|
2.4495200 GHz|

-18-dBm—{D1 -5.900 dan bt iy

-20 dBm

-

.

,LQ,_,J,JMM.\

-30 dBm

L
o e

-50 dBm;

-60 dBm

-70 dBm

CF 2.452 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Tre | X-value | y-value
M1 1

Function

| Function Result |

2,43448 GHz
2.443952 GHz
35.12 MHz

M2
D3

1

M1 1 -0.23

-7.78 dém
-3.90 dBm

dB

Date: 4.SEP.2024 02:27.05

11N40MIMO_Ant2_2452

Spectrum

(=)

Ref Level 20.00 dBm
jo Att 20 d8
Count 100/100

SWT

Offset 19.41 dB @ RBW 100 kHz
1.1ms @ VBW 200 kHz

Mode Sweep

® 1Pk View

10 dem

M1[1]

0 der

m2[1]

-7.93 dBm)|
2.4344800 GHz|
3.86 dBm)|
2.4495200 GHz|

~1B-ddm—I{D1 -3.960 der WWL’LWNL""

-20 dBm ‘/'

pidady by

JHMM*L;M\

-30 dBm

Lt WWWMMMM#

-50 dBm;

b AL,

-60 dBm

-70 dBm

CF 2.452 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | y-value
M

Function

Function Result |

1 1
Mz 1
D3 1

2,43448 GHz
2.44952 GHz

M1 35.12 MHz

-7.93 dém
-3.86 dBm
-0.36 dB

Date: 4. SEP.2024 02:30:53

11AX20MIMO_Ant1_2412

Page 22 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum =

Ref Level 20.00 d@m  Offset 19.36 dB @ RBW 100 kHz

lo Att 20d8  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100

@ 1Pk View

M1[1] ~7.93 dBm)|
2.4026400 GHZ]
10 dBm mM2[1] 2.04 dBm)|
M2 2.4107600 GHZ]

0 dem

1 -8.040 dem ) ‘v,,‘\ b JLJWMNN’\ adaa, L) 02

-10 dam—" { Hap

-20 dBm T i

J \
-30 dém it Mot
| e
Jul
P Tl
|5 Bzt

-60 dBm

-40 dBm

-70 dBm

CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.40264 GHz ~7.93 dém
Mz 1 2.41076 GHz -2.04 dBm

03 M1 1 18.52 MHz 0.30 d&

Dater 4. SEP.2024 02:35:55

11AX20MIMO_Ant2_2412

Spectrum =

Ref Level 20.00 d2m  Offset 19.41 d& @ RBW 100 kHz

J& ALt 20de  SWT 1ms @ VBW 300 kHz Mode Swesp
Count_100/100

@ 1Pk View

M1[1] -8.08 dBm|

2.4026000 GHZ,
1o e m2[1] 2.45 dBm)
0 dB M2 2.4107600 GHz|

IO aER=—Dl -8.450 dem——gt! Juasl uf Mﬂ'\l"“\)\fmﬂﬁ\ Jo 4103

-20 dBm [ ‘]
-30 dém { l“.;.,,w"\ il
-40 dBm / i Ww‘ M’uhm

By o hl

|0 e

-60 dBm

-70 dBm

CF 2.412 GHz 1001 pts Span 40.0 MHz
Marker

Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 1 2.4026 GHz -8.08 dém
M2 1 2.41076 GHz -2.45 dBm

D3 M1 1 18.2 MHz -0.22 dB

Date: 4. SEP.2024 02:38.53

11AX20MIMO_Ant1_2437

Spectrum L

Ref Level 20.00 dBm Offset 19.36 dB @ RBW 100 kHz

lo Att c0de  SWT 1ms @ VBW 300 kHz Mode Sweep
Count_100/100
@ 1Pk View
MI[1] ~7.61 dBm
2.4284800 GHz|
10 dem m2[1] 1.87 dBm|
. M2 2.4357600 GHz|
0 e M1 3
91 -7.870 dBm 31 WM‘MHJ‘JWJM’\M‘M’\’W doall, L5
-10 dBm—{ : IM k '\M]
20 dém ,,P‘ -
; '
e Ay s vy
- i,
-50 dam
50 dam
70 dém
CF 2.437 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2.42848 GHz -7.61 dBm
M2 1 2.43576 GHz -1.87 dBm
D3 M1 1 17.0 MHz 1.17 6B

Date: 4. SEP.2024 02:42.09

11AX20MIMO_Ant2_2437

Page 23 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(%]

Ref Level 20.00 dg,
J& ALt
Count_100/100

20 d8

Offset 19.41dE &
SWT

m
1ms @&

RBW 100 kHz
VBW 200 kHz

Mode Swesp

@ 1Pk View

10 dBém

M1[1]

0 dem

m2[1]

-7.35 dBim)|
2.4277200 GHz|
2.25 dBm)|
2.4357600 GHz|

duasalgedhis

il

-0 dem—if 1 8250

-20 dBm

sy ki

-30 dBm T
e
i

ATy

M\M

jold

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

y-value |

Function

| Function Result |

Type | Ref | Tre |
M1 1

Mz
03

1

M1 1

2.42772 GHz
2.43576 GHz
18.32 MHz

-7.35 dém
-2.25 dBm
0.19 d&

Dater 4. SEP.2024 02:44:5

1

11AX20MIMO

Ant1_2462

Spectrum

(=]

J& ALt
Count_100/100

Ref Level 20.00 dém
20 d8

SWT

Offset 19.25 d& & RBW 100 kHz
1ms @ VBW 200 kHz

Mode Swesp

@ 1Pk View

10 dem

M1[1]

0 der

M2

m2[1]

-7.51 dBm)|
2.4527200 GHz|
1.85 dBm|
2.4607600 GHz|

T

¥
A

sl

pelecdid]

ol

5 dEm—l0L -7.850

Bm

-20 dBm

-30 dBm *

=

"

T,

=50 dBm;

",

-60 dBm

-70 dBm

CF 2.462 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

y-value |

Function

| Function Result |

Type | Ref | Tre |
M1 1

M2
D3

1

M1 1

2.45272 GHz
2.46076 GHz
17.84 MHz

-7.51 dém
-1.85 dBm
-0.13 dB

Date: 4. SEP.2024 02:47.48

11AX20MIMO

Ant2_2462

Spectrum

(=]

jo Att
Count 100/100

Ref Level 20.00 dBm
20 d8

SWT

Offset 19.32 dB @ RBW 100 kHz
1ms @ VBW 3200 kHz

Mode Sweep

® 1Pk View

10 dem

M1[1]

0 der

M2

m2[1]

-7.90 dBm)|
2.4529600 GHz|
2.36 dBm)|
2.4632800 GHz|

Lo

et

I'MLJI‘W

Al

T dEm—fU1 -8.360

-20 dBm

-30 dBm

Su

Jmﬂuf""
-40d

W,

r!'%u dBm

-60 dBm

-70 dBm

CF 2.462 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

y-value |

Function

Function Result |

Type | Ref | Trc |
M1 1
M2 1

D3 M1 1

2,45296 GHz
2.46328 GHz
18.32 MHz

-7.90 dém
-2.36 dBm
-0.24 dB

Date: 4. SEP.2024 02:50:46

11AX40MIMO_Ant1_2422

Page 24 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

Spectrum

(%]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.36 d& @ RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

M1[1]
10 dem

m2[1]
0 dem

-9.06 dBim)|
2.4032000 GHz|
3.44 dBm)|
2.4195200 GHz|

\M»’LULIH:['“‘H

M1
Vi

Ll

A i 2 L TR,

e N3

D1 -9.440

=tOrfnT

-20 dBm

Bm (
]
[
-30 dam

Wby bt g, a,

-40 dBm; ,JWJ

L

b

-60 dBm

-70 dBm

CF 2.422 GHz 1001 pts

Span 80.0 MHz

Marker

X-value | y-value | _Function |

Function Result |

Type | Ref | Tre |
M1 1

Mz 1
03 ™M1 1

2,4032 GHz
2.41952 GHz
37.36 MHz

-9.06 dém
-3.44 dBm
0.34 d&

Dater 4 SEP 2024 025414

11AX40MIMO_Ant2_2422

Spectrum

(=]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.41 d& @ RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

M1[1]
10 dem

m2[1]
0 dBm

-9.02 dBm)|
2.4035200 GHz|
3.56 dBm)|
2.4170400 GHz|

Mww

o gt lfaliy
e

D1 -9.560

=tOrfnT

MMM@A“HH Nl

-20 dBm

-30 dBm

-40 dBm

TR

q‘J"‘”’iIML&N

|98, At it

-60 dBm

-70 dBm

CF 2.422 GHz 1001 pts

Span 80.0 MHz

Marker

Type | Ref | Tre | X-value | y-value | _Function |
M1 1

Function Result |

2,40352 GHz -9.02 dém
M2 1 2.41704 GHz -3.56 dBm
D3 M1 1 36.8 MHz 0.03 d&

Date: 4.SEP.2024 02:58.05

11AX40MIMO_Ant1_2437

Date: 4. SEP.2024 03.02:19

Spectrum L
RefLevel 20.00 dBm  Offset 19.36 dB @ RBW 100 kHz
lo Att 20d2 SWT  11ms @ VBW 300kHz Mode Sweep
Count_100/100
(@ 17k View
MI[1] 919 dBm
2.4182800 GHz|
10 dem m2[1] 3.30 dBm)|
MO 2.4345200 GHz|
0 g
M1 -
D1 -3.300 de i "‘H#"MMWMJLM e
=t 9.3 nj‘hﬂh "
-20 dBm: .H
-30 dBm 4 . Yo
T T
-40 gy u
vdg dBm
50 dam
70 dém
CF 2.437 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 2.416828 GHz -9.18 dém
M2 1 2.43452 GHz -3.30 dBm
D3 M1 1 37.28 MHz 0.43 dB

11AX40MIMO_Ant2_2437

Page 25 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

(%]

Ref Level 20.00 d&m
J& ALt 20 de
Count_100/100

Offset 19.41 d& @ RBW 100 kHz
SWT 1.1ms @ VBW 200 kHz

Mode Swesp

@ 1Pk View

10 dBém

M1[1] -9.40 dBm|

2.4185200 GHz|

0 dem

m2[1] 3.53 dBm)|

2.4345200 GHz|

T

D1 -9.530

=tOrfnT

-20 dBm

-30 dBm

I i

-40

dBm

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts

Span 80.0 MHz

Marker

X-value | y-value

Function | Function Result

Type | Ref | Tre |
M1 1

Mz
03

2.41852 GHz
2.43452 GHz
37.04 MHz

-9.40 dBm
-3.53 dBm
0.52 di

1

M1 1

Dater 4. SEP 2024 030554

11AX40MIMO

Ant1_2452

oo
Ref Level 20.00 dBm  Offset 19.36 dB & RBW 100 kHz
o Att 20ds  SWT 1.1ms @& VBW 3200 kHz Mode Swesp
Count 100/100
(@ 17k View
MI1[1] ~9.18 dBm)|
2.4332000 GHz|
10 dem m2[1] 3.32 dBm)|
- 2.4495200 GHz]
0 d
v T
o1 0. ETW [ b, :,ﬁ
-20 dem f {
a0 dem bt L
ki T P
dBm L
-50 dém wh]m - b
60 dBm:
-70 dBm:
CF 2.452 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | y-value | _Function | Function Result |
M1 T 2.4332 GHz .18 dbm
M2 1 2.44952 GHz -3.32 dBm
D3 M1 1 37.6 MHz 0.43 dB

Date: 4.SEP 2024 03.09.44

11AX40MIMO

Ant2_2452

(=]

Ref Level 20.00 dBm
jo Att 20 d8
Count 100/100

Offset 19.41 dB @ RBW 100 kHz
SWT 1.1ms @ VBW 200 kHz

Mode Sweep

® 1Pk View

10 dem

M1[1] -9.09 dBm|

2.4335200 GHz|

0 der

m2[1] 3.21 dBm)|

2.4495200 GHz|

et o ity

D1 -9.210d

F‘ka@m "

=10 dBm—|

-20 dBm

-30 dBm

i

gt

-50 dBm;

W

-60 dBm

-70 dBm

CF 2.452 GHz 1001 pts

Span 80.0 MHz

Marker

X-value | y-value

Function | Function Result

Type | Ref | Trc |
M1 1
M2 1
D3 1

2,43352 GHz
2.44952 GHz
36.8 MHz

-9.0% dém
-3.21 dBm

M1 0.52 dB

Date: 4. SEP.2024 03:13:35

Page 26 of 179



Guangdong Dongdian Testing Service Co., Ltd.

Report No.:DDT-RE24072915-2E05

5. 99% Bandwidth

5.1. Block diagram of test setup

)
Control
Computer

A 4

Power
Supply

A\ 4

EUT
Control
Port(s)
Antenna
Port(s)
Power
Port

Tonscend RF Measurement
system
(Spectrum/SG/RF auto
control unit)

5.2. Limits
Just for Report.

5.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.3.
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was compensated

to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously
(4) Use the following spectrum analyzer settings for the 99% Bandwidth:
1% to 5% of the OBW

approximately three times RBW
between 1.5 times and 5.0 times the OBW
peak

RBW:

VBW:

Span:
Detector Mode
Sweep time:

Trace mode

auto

max hold

Allow the trace to stabilize, measure the 99% bandwidth of signal, and record the results in the report.
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5.4. Test result

Test Engineer: Haofeng Test Site: RF Measurement System 3#
Ambient Condition: | 26.5°C,43.5%RH Test Date: 2024.09.04-2024.09.05
Test Power Supply: | AC230V/50Hz Sample Number: S24072915-002
TestMode | Antenna ez OCB [MHZ] FL[MHZ] FHIMHz] | LimittMHz] | Verdict
Frequency[MHZz]
Ant1 2412 12.787 2405.6064 | 2418.3936
Ant2 2412 12.707 2405.6464 | 2418.3536
1B Ant1 2437 12.787 2430.6064 2443.3936 --- -—-
Ant2 2437 12.707 2430.6464 2443.3536 - -
Ant1 2462 12.747 2455.6064 | 2468.3536
Ant2 2462 12.707 2455.6464 | 2468.3536
Ant1 2412 17.782 2403.2488 2421.0310 --- -—-
Ant2 2412 17.662 2403.2887 2420.9510 --- -—-
16 Ant1 2437 17.942 2428.0090 2445.9510 - -
Ant2 2437 17.942 2428.0090 2445.9510 --- -—-
Ant1 2462 17.662 2453.1289 2470.7912 - -
Ant2 2462 17.822 2453.0889 2470.9111 - -—-
Ant1 2412 18.541 2402.8492 2421.3906 - -—-
Ant2 2412 18.142 2403.0090 2421.1508 - ---
11N20MI Ant1 2437 18.821 2427.5694 2446.3906 - -—-
MO Ant2 2437 18.382 2427.8092 2446.1908 - -
Ant1 2462 18.781 2452.6094 2471.3906 - ---
Ant2 2462 18.382 2452.8492 2471.2308 --- ---
Ant1 2422 36.923 2403.6983 2440.6214 - -
Ant2 2422 36.603 2403.8581 2440.4615 - -—-
11N40MI Ant1 2437 37.003 2418.4585 2455.4615 - -
MO Ant2 2437 36.923 2418.5385 2455.4615 - -—-
Ant1 2452 36.843 2433.4585 2470.3017 - -—-
Ant2 2452 36.923 2433.4585 2470.3816 - -—-
Ant1 2412 19.021 2402.5295 2421.5504 - -
Ant2 2412 18.981 2402.5295 2421.5105 - -—-
11AX20M Ant1 2437 19.341 2427.3297 2446.6703 - ---
IMO Ant2 2437 19.301 2427.3696 2446.6703 - ---
Ant1 2462 19.341 2452.2897 2471.6304 - -
Ant2 2462 19.301 2452.3297 2471.6304 - -
Ant1 2422 37.962 2403.1389 2441.1009 - -
Ant2 2422 38.042 2403.0589 2441.1009 - ---
11AX40M Ant1 2437 38.042 2417.9790 2456.0210 - ---
IMO Ant2 2437 38.042 2417.9790 2456.0210 - -—-
Ant1 2452 37.882 2432.9790 2470.8611 - -
Ant2 2452 37.962 2432.9790 2470.9411 - -
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5.5. Test graphs
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6. Conducted Output Power

6.1. Block diagram of test setup

)
Control > G EIUT
Computer e Tonscend RF Measurement
Port(s)
Antenna e
(Spectrum/SG/RF auto
control unit)
Power y| Power
Supp|y . Port
—
6.2. Limits

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced below the stated values as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

6.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 11.9.2.3.

(2) Connect EUT’s antenna output to RF power meter by RF cable, the path loss was compensated
to the results.

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously, If the
transmitter does not transmit continuously, measure the duty cycle, D, of the transmitter output
signal.

(4) Measure the average power of the transmitter. This measurement is an average over both the
ON and OFF periods of the transmitter.

(5) Adjust the measurement in dBm by adding [10 log (1 / D)], where D is the duty cycle.

(6) Record the RF average power of each antenna port.
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6.4. Test result average

Test Engineer: Haofeng Test Site: RF Measurement System 3#
Ambient Condition: | 26.5°C,43.5%RH Test Date: 2024.09.04-2024.09.05
Test Power Supply: | AC230V/50Hz Sample Number: S24072915-002
Average | Duty DC e EIRP
,\-Argzg Antenna Frmtl{;r;cy power | Cycle | Factor I[_\;?rl#]t [IalEr’,nr:] [E:;E] Limit | Verdict
[dBm] [%] [dB] [dBm]
Ant1 2412 18.38 | 99.29 | 0.03 18.41 | <30.00 | 22.31 | <36.00 | PASS
Ant2 2412 18.20 | 99.29 | 0.03 18.23 | <30.00 | 22.13 | <36.00 | PASS
1B Ant1 2437 18.47 | 99.29 | 0.03 18.50 | <30.00 | 22.40 | <36.00 | PASS
Ant2 2437 18.39 | 99.29 | 0.03 18.42 | <30.00 | 22.32 | <36.00 | PASS
Ant1 2462 18.31 99.29 | 0.03 18.34 | <30.00 | 22.24 | <36.00 | PASS
Ant2 2462 18.26 | 99.53 | 0.02 18.28 | <30.00 | 22.18 | <36.00 | PASS
Ant1 2412 11.47 [ 96.55 | 0.15 11.62 | <30.00 | 15.52 | <36.00 | PASS
Ant2 2412 10.81 95.89 | 0.18 10.99 | <30.00 | 14.89 | <36.00 | PASS
16 Ant1 2437 11.38 [ 95.89 | 0.18 11.56 | <30.00 | 15.46 | <36.00 | PASS
Ant2 2437 10.93 | 95.89 | 0.18 11.11 | <30.00 | 15.01 | <36.00 | PASS
Ant1 2462 11.19 [ 9589 | 0.18 11.37 | <30.00 | 15.27 | <36.00 | PASS
Ant2 2462 10.94 | 95.89 | 0.18 11.12 | <30.00 | 15.02 | <36.00 | PASS
Ant1 2412 9.76 91.89 | 0.37 10.13 | <30.00 | 14.03 | <36.00 | PASS
Ant2 2412 8.99 91.89 | 0.37 9.36 | <30.00 | 13.26 | <36.00 | PASS
total 2412 - - - 12.77 | <30.00 | 16.67 | <36.00 | PASS
Ant1 2437 9.61 91.78 | 0.37 9.98 | <30.00 | 13.88 | <36.00 | PASS
11N20MIMO Ant2 2437 9.11 91.89 | 0.37 9.48 | <30.00 | 13.38 | =36.00 | PASS
total 2437 - - - 12.75 | <30.00 | 16.65 | <36.00 | PASS
Ant1 2462 9.31 91.78 | 0.37 9.68 | <30.00 | 13.58 | <36.00 | PASS
Ant2 2462 9.09 91.78 | 0.37 9.46 | <30.00 | 13.36 | <36.00 | PASS
total 2462 -—- - -—- 12.58 | <30.00 | 16.48 | <36.00 | PASS
Ant1 2422 9.89 85.37 | 0.69 10.58 | <30.00 | 14.48 | <36.00 | PASS
Ant2 2422 9.32 85.37 | 0.69 10.01 | <30.00 | 13.91 | <36.00 | PASS
total 2422 - - — 13.31 | <30.00 | 17.21 | <36.00 | PASS
Ant1 2437 9.74 85.37 | 0.69 10.43 | <30.00 | 14.33 | <36.00 | PASS
11N40MIMO Ant2 2437 9.26 85.37 | 0.69 9.95 | <30.00 | 13.85 | =36.00 | PASS
total 2437 - - - 13.21 | <30.00 | 17.11 | <36.00 | PASS
Ant1 2452 9.57 85.00 | 0.71 10.28 | <30.00 | 14.18 | <36.00 | PASS
Ant2 2452 9.32 85.37 | 0.69 10.01 | <30.00 | 13.91 | <36.00 | PASS
total 2452 -—- --- -—- 13.16 | <30.00 | 17.06 | <36.00 | PASS
Ant1 2412 9.24 77.78 | 1.09 10.33 | <30.00 | 14.23 | <36.00 | PASS
Ant2 2412 8.52 76.92 | 1.14 9.66 | <30.00 | 13.56 | =36.00 | PASS
total 2412 - - -—- 13.02 | <30.00 | 16.92 | <36.00 | PASS
Ant1 2437 9.04 77.78 | 1.09 10.13 | <30.00 | 14.03 | <36.00 | PASS
11AX20MIMO Ant2 2437 8.48 77.78 | 1.09 9.57 | <30.00 | 13.47 | <36.00 | PASS
total 2437 - - - 12.87 | <30.00 | 16.77 | <36.00 | PASS
Ant1 2462 8.78 76.92 | 1.14 9.92 | <30.00 | 13.82 | =36.00 | PASS
Ant2 2462 8.61 76.92 | 1.14 9.75 | <30.00 | 13.65 | =36.00 | PASS
total 2462 -—- --- -—- 12.85 | <30.00 | 16.75 | <36.00 | PASS
Ant1 2422 9.82 7143 | 1.46 11.28 | <30.00 | 15.18 | <36.00 | PASS
Ant2 2422 9.18 70.00 | 1.55 10.73 | <30.00 | 14.63 | <36.00 | PASS
total 2422 — - -—- 14.02 | <30.00 | 17.92 | <36.00 | PASS
Ant1 2437 9.73 7143 | 1.46 11.19 | =<30.00 | 15.09 | <36.00 | PASS
11AX40MIMO Ant2 2437 9.20 70.00 | 1.55 10.75 | <30.00 | 14.65 | <36.00 | PASS
total 2437 -—- --- -—- 13.99 | <30.00 | 17.89 | <36.00 | PASS
Ant1 2452 9.58 7143 | 1.46 11.04 | <30.00 | 14.94 | <36.00 | PASS
Ant2 2452 9.20 7143 | 1.46 10.66 | <30.00 | 14.56 | <36.00 | PASS
total 2452 -- 13.86 | <30.00 | 17.76 | <36.00 | PASS

Note: EIRP (dBm)=Conducted Output Power (dBm)+ Antenna Gain (dBi)
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